
Replacement Parts Illustration 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

                                                                                         

Figure 2: Parts Illustration for FSJ-40B and FSJ-60B QUICKLIFT®  
 

40

Frame Section

Hydraulic Unit Cross Section Handle Cross Section

Hydraulic Unit Base

26

39

25

31 30 28

24

32

29 27

23

16

15

14

22

17

20

19
18

21

3637

5

4 9

38

35

37

33 34

11
12

13

1

10

6 7

8

32



Replacement Parts List 
 

Item# Part# for  Part# for  Qty. Description 
1  ο 231583 231583 2 Caster, 2.5"x1.25" 
2  ο 201115 201115 2 Lock Washer, 3/4" 
3  ο 219451 219451 2 Hex Nut, 3/4"-10 
4 231584 231584 2 Caster Assembly (includes item# 1-3) 
5 201803 201803 2 Retaining Ring 
6  # 214557 214557 2 Retaining Ring 
7  # 204324 204324 2 Flat Washer, 3/4" 
8  # 234678 234678 2 Wheel, 3.75"x2" 
9 234677 234677 2 Front Wheel Assy.(includes item# 6-8) 
10 234956 234956 1 Hex. Head Bolt, 3/8"-24 
11 239304 239304 1 Saddle 
12 221408 221408 1 Cotter Pin, 1/8" 
13 243618 243618 2 Return Spring 
14 ∆ 243626 243626 1 Pump Piston 
15 ∆ * 201802 201802 1 Retaining Ring 
16 ∆ 243628 243628 1 Pump Sleeve 
17 ∆ 226348 226348 1 Spring 
18 ∆ 243627 243627 1 Pump Cylinder 
19 ∆ * 201828 201828 3 Packing 
20 ∆ 204233 204233 1 Flat Washer 
21 ∆ 224725 224725 1 Hex Nut #10-32 
22 890-021-666 890-021-666 1 Pump Assembly (includes item# 14-21) 
23   * 231301 230301 1 Heel Plate 
24   * 221318 221318 1 Screen 
25   * 221748 221748 1 Quad Ring 
26   * 200003 200003 1 Gasket 
27 231638 231638 1 Vent Screw 
28   * 228256 228256 1 U-cup 
29   * 218043 218043 1 Release Valve 
30   * 233917 233917 1 Plastic Spring 
31   * 216143 216143 1 Gland O-ring 
32 248731 248731 1 Universal Assembly 
33   * 203196 203196 1 Ball, 5/32" 
34   * 203198 203198 1 Ball, 7/32" 
35   * 203201 203201 1 Ball, 5/16" 
36   * 204842 204842 1 Gasket 
37   * 201733 201733 2 Plug 
38 234957 234957 1 Handle Assembly 
39 248721 890-005-010 1 Complete Hydraulic Unit 
40 231316 231316 1 Vent Screw Assembly 
-- 248949 248949 - Repair Kit for Hydraulic Unit 

 
   o    - Only available in Caster Assembly 231584 
  #    - Only available in Wheel Assembly 234677 
  ∆   - Only available in Pump Assembly 890-021-666 

 *   - Included in Repair Kit 248949 
 


